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s=amranas. FCC RF Test Report Report No. : FR2D1901B

Appendix B. AC Conducted Emission Test Results

: ] ] Temperature : 20~23°C
Test Engineer : |Lily Qiu : —
Relative Humidity : |41~46%
Test Voltage : [120Vac / 60Hz Phase : Line

Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Date: 2023-01-10
100LeveHdBuV} €
90
80
70
60 | FCC 15E_QP
50 . FCC 15E_AVG
p | 12
40 T 4
30
20
10
0
015 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : COO0l1-5Z

Condition: FCC 15E QP LTSN 20220811 L LIHE

Over Limit Read LISN Cable

Freq Level Limit Line Level Factor Loss Remark
MHz dBuv dB dBuv dBuv dB dB
1 0.15 42.05 -13.95 56.00 21.00 10.20 10.85 Average
2 0.15 49.35 -1€.65 €6€.00 28.30 10.20 10.85 QP
3 0.18 27.47 -27.21 54.¢68 €.80 10.20 10.47 Average
4 0.18 44.07 -20.61 €4.68 23.40 10.20 10.47 QP
3 0.51 28B.24 -17.76 4€.00 €.30 10.12 11.82 Average
& 0.51 38.34 -17.66 56€.00 16.40 10.12 11.82 QP
7 0.57 26.954 -15.06 46.00 5.2% 10.11 11.54 Average
B 0.57 37.84 -18.16 56.00 16.1% 10.11 11.54 QP
9 1.04 26.76 -19.24 46.00 €.41 10.12 10.23 Average
10 1.04 37.16¢ -18.84 56.00 16.81 10.12 10.23 QP
11 * 12.85 38.50 -11.50 50.00 18.40 9.78 10.32 Average
12 12.85 45.40 -14.60 €0.00 25.30 9.78 10.32 QF
Sporton International Inc. (ShenZhen) Page Number : Bl of B2

TEL : 86-755-8637-9589
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. ) ) Temperature : 20~23°C
Test Engineer : |Lily Qiu - —
Relative Humidity : |41~46%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Date: 2023-01-10
100 Level (dBuV)
90
80
70
60 | FCC 15E_QP
50 | 4 FCC 15E_AVG
A 12
40 10 4
30
] g
20
10
0
0.15 05 1 2 5 10 20 30
Frequency (MHz)
Site : COO0l1-5Z
Condition: FCC 15E QP LISH 20220811 N NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz dBuV dB dBuV dBuV dB dB
1 0.16 30.66 -24.99 55.65 9.60 10.31 10.75 Average
2 0.16 48.46 -17.19 6€5.65 27.40 10.31 10.75 QP
3 0.18 25.47 -29.21 54.68 4.70 10.30 10.47 Average
4 0.18 43.97 -20.71 64.68 23.20 10.30 10.47 QP
5 0.21 21.93 -31.21 53.14 1.40 10.27 10.26 Average
& 0.21 38.83 -24.31 6€3.14 18.30 10.27 10.26 QP
7 0.53 30.43 -15.57 46.00 8.50 10.20 11.73 Average
3 0.53 40.93 -15.07 56.00 19.00 10.20 11.73 QP
) 1.03 25.65 -20.35 46.00 5.20 10.22 10.23 Average
10 1.03 36.75 -19.25 56.00 16.30 10.22 10.23 QP
11 * 12.85 38.04 -11.96 50.00 17.80 9.92 10.32 Zverage
12 12.85 45.14 -14.86 60.00 24.9%0 9.92 10.32 QP
Note:
1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
Sporton International Inc. (ShenZhen) Page Number : B2 of B2
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saranis. FCC RF Test Report

Report No. : FR2D1901B

Appendix C. Radiated Spurious Emission

U-NII-1 - 5150~5250MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
5149.5 61.46 |-12.54 74 2219 | 31.36 7.91 0 347 | 298 | P | H
5150 52.13 | -1.87 54 12.86 | 31.36 7.91 0 347 | 298 | A | H
* 5180 107.94 - - 68.63 | 31.38 7.93 0 347 | 298 | P | H
soz-dia * 5180 100.72 - - 61.41 | 31.38 7.93 0 347 | 298 | A | H
S;ZSIGHZ 5149.5 65.08 | -8.92 74 2581 | 31.36 7.91 0 260 | 195 | P | V
5149.76 53.23 | -0.77 54 13.96 | 31.36 7.91 0 260 | 195 | A | V
* 5180 109.43 - - 70.12 | 31.38 7.93 0 260 | 195 | P | V
* 5180 102.3 - - 62.99 | 31.38 7.93 0 260 | 195 | A | V
5148.72 61.64 |-12.36 74 22.37 | 31.36 7.91 0 334 | 249 | P | H
5148.2 52.8 -1.2 54 13.53 | 31.36 7.91 0 334 | 249 | A | H
* 5200 111.33 - - 7198 | 31.39 7.96 0 334 | 249 | P | H
soz-dia 5200 102.01 - - 62.66 | 31.39 7.96 0 334 | 249 | A | H
cr Ao 5146.9 62.82 |-11.18 74 2355 | 31.36 7.91 0 287 | 233 | P | V
5200MHz
5147.42 53.57 | -0.43 54 14.3 31.36 7.91 0 287 | 233 | A | V
* 5200 113.51 - - 74.16 | 31.39 7.96 0 287 | 233 | P | V
5200 107.51 - - 68.16 | 31.39 7.96 0 287 | 233 | A | V
1. No other spurious found.
Remark 2. All results are PASS against Peak and Average limit line.
3. Preamp Factor = 0 means no amplifier.
Sporton International Inc. (ShenzZhen) Page Number : Clof C36
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saranis. FCC RF Test Report

Report No. : FR2D1901B

U-NII-1 5150~5250MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
10360 48.29 |-20.01 68.3 51.02 39.72 | 10.73 | 53.18 - - P H
802.11a
15540 49.83 |-24.17 74 49.76 41.74 | 12.72 | 54.39 - - P H
CH 36
10360 49.17 |-19.13 68.3 51.9 39.72 | 10.73 | 53.18 - - P |V
5180MHz
15540 50.19 |[-23.81 74 50.12 41.74 | 12.72 | 54.39 - - P |V
10440 49.42 |-18.88 68.3 52.14 39.76 | 10.79 | 53.27 - - P H
802.11a
15660 50.62 |-23.38 74 50.59 41.86 | 12.72 | 54.55 - - P H
CH 44
10440 49.47 |-18.83 68.3 52.19 39.76 | 10.79 | 53.27 - - P |V
5220MHz
15660 50.75 |[-23.25 74 50.72 41.86 | 12.72 | 54.55 - - P |V
10480 48.71 |-19.59 68.3 51.44 39.79 | 10.82 | 53.34 - - P H
802.11a
15720 49.65 |-24.35 74 49.65 4192 | 12.72 | 54.64 - - P H
CH 48
10480 49.35 |-18.95 68.3 52.08 39.79 | 10.82 | 53.34 - - P |V
5240MHz
15720 50.01 |[-23.99 74 50.01 41.92 | 12.72 | 54.64 - - P |V
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (ShenzZhen) Page Number : C2 of C36
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saronas. FCC RF Test Report

Report No. : FR2D1901B

U-NII-1 5150~5250MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
5149.76 60.5 -13.5 74 21.23 | 31.36 7.91 0 373 1 298 | P | H
5150 53.52 |-0.48 54 14.25 | 31.36 7.91 0 373 1 298 | A | H
802.11ax | * 5180 108.63 - - 69.32 | 31.38 7.93 0 373 | 298 | P | H
HE20 Full | * 5180 101.42 - - 62.11 | 31.38 7.93 0 373 | 298 | A | H
CH 36 5149.5 63.3 -10.7 74 24.03 | 31.36 7.91 0 259 | 195 | P | V
5180MHz 5149.5 53.84 | -0.16 54 1457 | 31.36 7.91 0 259 | 195 A |V
* 5180 110.1 - - 70.79 | 31.38 7.93 0 259 | 195 | P | V
* 5180 102.81 - - 63.5 31.38 7.93 0 259 | 195 | A | V
1. No other spurious found.
Remark 2. Allresults are PASS against Peak and Average limit line.
3. Preamp Factor = 0 means no amplifier
Sporton International Inc. (ShenzZhen) Page Number : C3 of C36
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Report No. : FR2D1901B

U-NII-1 5150~5250MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)(HV)
802.11ax 10360 48.1 -20.2 68.3 50.83 | 39.72 | 10.73 | 53.18 - - P | H
HE20 Full 15540 50.59 |-23.41 74 50.52 | 41.74 | 12.72 | 54.39 - - P | H
CH 36 10360 48.23 |-20.07| 68.3 50.96 | 39.72 | 10.73 | 53.18 - - P |V
5180MHz 15540 49.61 |-24.39 74 4954 | 41.74 | 12.72 | 54.39 - - P |V
802.11ax 10440 49.17 |-19.13| 68.3 51.89 | 39.76 | 10.79 | 53.27 - - P | H
HE20 Full 15660 49.72 |-24.28 74 49.69 41.86 | 12.72 | 54.55 - - P H
CH 44 10440 48.75 |-19.55| 68.3 51.47 | 39.76 | 10.79 | 53.27 - - P |V
5220MHz 15660 50.15 |-23.85 74 50.12 | 41.86 | 12.72 | 54.55 - - P |V
802.11ax 10480 49.31 |-18.99| 68.3 52.04 | 39.79 | 10.82 | 53.34 - - P | H
HE20 Full 15720 49.45 [-24.55 74 49.45 | 41.92 | 12.72 | 54.64 - - P | H
CH 48 10480 49.4 -18.9 68.3 52.13 | 39.79 | 10.82 | 53.34 - - P |V
5240MHz 15720 50.45 |-23.55 74 50.45 | 41.92 | 12.72 | 54.64 - - P |V
1. No other spurious found.
Remark _ -
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (ShenzZhen) Page Number : C4 of C36
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saranis. FCC RF Test Report

Report No. : FR2D1901B

U-NII-1 5150~5250MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level Margin Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
5146.64 61.27 |-12.73 74 22 31.36 7.91 0 269 | 319 | P | H
5149.24 51.65 |-2.35 54 12.38 | 31.36 7.91 0 269 | 319 | A | H
* 5190 103.94 - - 64.63 | 31.38 7.93 0 269 | 319 | P | H
* 5190 96.77 - - 57.46 | 31.38 7.93 0 269 | 319 | A | H
802.11ax 5355.56 60.02 |-13.98 74 20.18 | 31.46 8.38 0 269 | 319 | P | H
HE40 Full 5355.56 515 -2.5 54 11.66 | 31.46 8.38 0 269 | 319 | A | H
CH 38 5146.9 64.92 | -9.08 74 25.65 | 31.36 7.91 0 260 | 201 | P |V
5190MHz 5149.24 53.37 | -0.63 54 141 31.36 7.91 0 260 | 201 | A |V
* 5190 108.18 - - 68.87 | 31.38 7.93 0 260 | 201 | P |V
* 5190 100.45 - - 61.14 | 31.38 7.93 0 260 | 201 | A |V
5410.72 59.44 |-14.56 74 19.47 | 31.49 8.48 0 260 | 201 | P |V
5406.52 51.72 | -2.28 54 11.75 | 31.49 8.48 0 260 | 201 | A |V
1. No other spurious found.
Remark 2. All results are PASS against Peak and Average limit line.
3. Preamp Factor = 0 means no amplifier
Sporton International Inc. (ShenZhen) Page Number : C5 of C36

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595




saranis. FCC RF Test Report

Report No. : FR2D1901B

U-NII-1 5150~5250MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)(HV)
802.11ax 10380 48.44 |-19.86| 68.3 51.16 | 39.73 | 10.76 | 53.21 - - P | H
HE40 Full 15570 50.02 |-23.98 74 49.97 | 41.77 | 12.72 | 54.44 - - P | H
CH 38 10380 48.97 |-19.33| 68.3 51.69 | 39.73 | 10.76 | 53.21 - - P |V
5190MHz 15570 49.84 |-24.16 74 49.79 | 41.77 | 12.72 | 54.44 - - P |V
802.11ax 10460 48.35 |-19.95| 68.3 51.04 | 39.78 | 10.82 | 53.29 - - P | H
HEA40 Full 15690 50.42 |-23.58 74 50.41 41.89 | 12.72 | 54.6 - - P H
CH 46 10460 49.44 |-18.86| 68.3 52.13 | 39.78 | 10.82 | 53.29 - - P |V
5230MHz 15690 50 -24 74 49.99 | 41.89 | 12.72 | 54.6 - - P |V
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (ShenzZhen) Page Number . C6 of C36
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saronas. FCC RF Test Report

Report No. : FR2D1901B

U-NII-1 5150~5250MHz
WIFI 802.11ax HES8O Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
5142.74 60.99 |-13.01 74 21.72 | 31.36 7.91 0 260 | 320 | P | H
5149.24 51.97 | -2.03 54 12.7 31.36 7.91 0 260 | 320 | A | H
* 5210 103.64 - - 64.28 314 7.96 0 260 | 320 | P | H
* 5210 96.46 - - 57.1 314 7.96 0 260 | 320 | A | H
802.11ax 5385.12 60.43 |-13.57 74 20.57 | 31.48 8.38 0 260 | 320 | P | H
HES80 Full 5388 51.72 | -2.28 54 11.76 | 31.48 8.48 0 260 | 320 | A | H
CH 42 5136.5 66.46 | -7.54 74 27.19 | 31.36 7.91 0 262 | 2010 | P |V
5210MHz 5139.36 53.31 | -0.69 54 14.04 | 31.36 7.91 0 262 | 200 | A |V
* 5210 107.29 - - 67.93 314 7.96 0 262 | 201 | P | V
* 5210 99.83 - - 60.47 314 7.96 0 262 | 2010 | A |V
5364.48 61.25 |-12.75 74 21.4 31.47 8.38 0 262 | 201 | P | V
5362.32 52.65 |-1.35 54 12.8 31.47 8.38 0 262 | 201 | A |V
1. No other spurious found.
Remark 2. All results are PASS against Peak and Average limit line.
3. Preamp Factor = 0 means no amplifier
U-NII-1 5150~5250MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)
WIFI Note | Frequency Level |Margin Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(HIV)
802.11ax 10420 48.35 |-19.95| 68.3 51.06 | 39.75 | 10.79 | 53.25 - - P | H
HESO Full 15630 50.2 -23.8 74 50.18 | 41.83 | 12.72 | 54.53 - - P | H
CH 42 10420 49.34 |-18.96| 68.3 52.05 | 39.75 | 10.79 | 53.25 - - P |V
5210MHz 15630 50.19 |-23.81 74 50.17 | 41.83 | 12.72 | 54.53 - - P |V
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR2D1901B

U-NII-1 5250MHz

WIFI 802.11ax HE160 Full(Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
5095.42 59.5 -14.5 74 20.28 | 31.34 | 7.88 0 375 | 308 | P | H
5094.64 51.24 | -2.76 54 12.02 | 31.34 | 7.88 0 375 | 308 | A | H
* 5250 96.42 - - 56.95 | 31.41 8.06 0 375 | 308 | P | H
* 5250 89.35 - - 49.88 | 31.41 8.06 0 375 | 308 | A | H
802.11ax 5364.96 60.85 |-13.15 74 21 31.47 8.38 0 375 | 308 | P | H
HE160 Full 5377.44 5299 |-1.01 54 13.14 | 31.47 8.38 0 375 | 308 | A | H
CH 50 5067.6 60.34 |-13.66 74 2116 | 31.32 7.86 0 255 | 180 | P | V
5250MHz 5033.54 50.81 | -3.19 54 11.67 | 31.31 7.83 0 255 | 180 | A | V
* 5250 99.63 - - 60.16 | 31.41 8.06 0 255 | 180 | P | V
* 5250 92.45 - - 52.98 | 31.41 8.06 0 255 | 180 | A | V
5381.28 61.26 |-12.74 74 21.4 31.48 8.38 0 255 | 180 | P | V
5386.32 53.6 -0.4 54 13.74 | 31.48 8.38 0 255 | 180 | A | V
4. No other spurious found.
Remark 5. All results are PASS against Peak and Average limit line.
6. Preamp Factor = 0 means no amplifier
U-NII-1 5250MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)
WIFI Note | Frequency Level |Margin Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)(HN)
802.11ax 10500 47.39 |-20.91| 68.3 50.11 39.8 10.84 | 53.36 - - P | H
HE160 Full 15750 49.82 |-24.18 74 49.85 | 41.95 | 12.71 | 54.69 - - P | H
CH 50 10500 47.71 |-20.59| 68.3 50.43 39.8 10.84 | 53.36 - - P |V
5250MHz 15750 49.89 |-24.11 74 49.92 | 41.95 | 12.71 | 54.69 - - P |V
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (ShenzZhen) Page Number : C80of C36
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saranis. FCC RF Test Report

Report No. : FR2D1901B

U-NII-2A - 5250~5350MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBuV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(HIV)
* 5320 105.91 - - 66.19 | 31.45 8.27 0 161 | 97 P | H
* 5320 98.78 - - 59.06 | 31.45 8.27 0 161 | 97 A | H
5389.6 59.84 |-14.16 74 19.88 | 31.48 8.48 0 161 | 97 P | H
sozdia 5391.36 5155 | -2.45 54 11.59 | 31.48 8.48 0 161 | 97 A | H
5;H0;4Hz * 5320 109.47 - - 69.75 | 31.45 8.27 0 254 | 173 | P | V
* 5320 112.28 - - 72.56 31.45 8.27 0 254 | 173 | A | V
5358.72 61.14 |-12.86 74 21.3 31.46 8.38 0 254 | 173 | P | V
5402.56 51.73 | -2.27 54 11.76 | 31.49 8.48 0 254 | 173 | A | V
1. No other spurious found.
Remark 2. All results are PASS against Peak and Average limit line.
3. Preamp Factor = 0 means no amplifier
Sporton International Inc. (ShenzZhen) Page Number : C9of C36
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saranis. FCC RF Test Report

Report No. : FR2D1901B

U-NII-2A 5250~5350MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
10520 48.23 |-20.07 68.3 50.98 39.79 | 10.84 | 53.38 - - P H
802.11a
15780 49.64 |-24.36 74 49.66 41.98 | 12.71 | 54.71 - - P H
CH 52
10520 48.16 |-20.14 68.3 50.91 39.79 | 10.84 | 53.38 - - P |V
5260MHz
15780 50.13 |-23.87 74 50.15 41.98 | 12.71 | 54.71 - - P |V
10600 47.88 |-26.12 74 50.73 39.74 10.9 | 53.49 - - P H
802.11a
15900 49.7 -24.3 74 49.76 42.1 12.71 | 54.87 - - P H
CH 60
10600 48.58 |-25.42 74 51.43 39.74 10.9 | 53.49 - - P |V
5300MHz
15900 4851 |-25.49 74 48.57 42.1 12.71 | 54.87 - - P |V
10460 49.34 |-18.96 68.3 52.03 39.78 | 10.82 | 53.29 - - P H
802.11a
15690 50.16 |-23.84 74 50.15 41.89 | 12.72 | 54.6 - - P H
CH 64
10460 48.84 |-19.46 68.3 51.53 39.78 | 10.82 | 53.29 - - P |V
5320MHz
15690 50.52 |[-23.48 74 50.51 41.89 | 12.72 | 54.6 - - P |V
1. No other spurious found.
Remark _ I
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (ShenzZhen) Page Number : C10 of C36
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saronas. FCC RF Test Report

Report No. : FR2D1901B

U-NII-2A 5250~5350MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
* 5320 107.64 - - 67.92 | 31.45 8.27 0 186 | 97 P | H
* 5320 100.6 - - 60.88 | 31.45 8.27 0 186 | 97 A | H
802.11ax 5351.36 60.35 |-13.65 74 20.51 | 31.46 8.38 0 186 | 97 P | H
HE20 Full 5350.56 52.02 |-1.98 54 12.18 | 31.46 8.38 0 186 | 97 A | H
CH 64 * 5320 111.85 - - 72.13 | 31.45 8.27 0 231 | 185 | P | V
5320MHz | = 5320 104.65 - - 64.93 | 31.45 8.27 0 231 | 185 | A | V
5350.24 64.8 -9.2 74 2496 | 31.46 8.38 0 231 | 185 | P | V
5351.2 53.6 -0.4 54 13.76 | 31.46 8.38 0 231 | 185 | A | V
1. No other spurious found.
Remark 2. Allresults are PASS against Peak and Average limit line.
3. Preamp Factor = 0 means no amplifier
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saranis. FCC RF Test Report

Report No. : FR2D1901B

U-NII-2A 5250~5350MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)(HV)
802.11ax 10520 4759 |-20.71| 68.3 50.34 | 39.79 | 10.84 | 53.38 - - P | H
HE20 Full 15780 50.36 |-23.64 74 50.38 | 41.98 | 12.71 | 54.71 - - P | H
CH52 10520 4799 |-20.31| 68.3 50.74 | 39.79 | 10.84 | 53.38 - - P |V
5260MHz 15780 49.79 |-24.21 74 49.81 | 4198 | 12.71 | 54.71 - - P |V
802.11ax 10600 48.96 |-25.04 74 51.81 | 39.74 10.9 | 53.49 - - P | H
HE20 Full 15900 49.23 |-24.77 74 49.29 42.1 12.71 | 54.87 - - P H
CH 60 10600 48.7 -25.3 74 5155 | 39.74 10.9 | 53.49 - - P |V
5300MHz 15900 49.47 |-24.53 74 49.53 42.1 12.71 | 54.87 - - P |V
802.11ax 10640 49.54 |-24.46 74 52.43 | 39.72 | 10.93 | 53.54 - - P | H
HE20 Full 15960 48.49 |-25.51 74 48.59 | 42.16 12.7 | 54.96 - - P | H
CH 64 10640 48.2 -25.8 74 51.09 | 39.72 | 10.93 | 53.54 - - P |V
5320MHz 15960 49.18 |-24.82 74 49.28 | 42.16 12.7 | 54.96 - - P |V
1. No other spurious found.
Remark _ -
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (ShenzZhen) Page Number : C12 of C36
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saranis. FCC RF Test Report

Report No. : FR2D1901B

U-NII-2A 5250~5350MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
5041.65 59.12 |-14.88 74 19.94 | 31.32 7.86 0 376 | 305 | P | H
5060.55 50.77 | -3.23 54 1159 | 31.32 7.86 0 376 | 305 | A | H
* 5310 104.81 - - 65.09 | 31.45 8.27 0 376 | 305 | P | H
* 5310 97.63 - - 57.91 | 31.45 8.27 0 376 | 305 | A | H
802.11ax 5363.76 60.87 |-13.13 74 21.02 | 31.47 8.38 0 376 | 305 | P | H
HE40 Full 5350.08 53.14 | -0.86 54 13.3 31.46 8.38 0 376 | 305 | A | H
CH 62 5132.65 58.46 |-15.54 74 19.19 | 31.36 7.91 0 243 | 188 | P | V
5310MHz 5149.45 50.7 -3.3 54 11.43 | 31.36 7.91 0 243 | 188 | A | V
* 5310 106.65 - - 66.93 | 31.45 8.27 0 243 | 188 | P | V
* 5310 99.6 - - 59.88 | 31.45 8.27 0 243 | 188 | A | V
5350.08 61.72 |-12.28 74 21.88 | 31.46 8.38 0 243 | 188 | P | V
5350.56 53.32 | -0.68 54 13.48 | 31.46 8.38 0 243 | 188 | A | V
1. No other spurious found.
Remark 2. All results are PASS against Peak and Average limit line.
3. Preamp Factor = 0 means no amplifier
Sporton International Inc. (ShenzZhen) Page Number : C13 of C36
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saranis. FCC RF Test Report

Report No. : FR2D1901B

U-NII-2A 5250~5350MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table | Peak |Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos | Avg.
1+2 (MHz) [(dBuV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) (deg)| (P/A) |(HIV)
802.11ax 10540 48.88 |-19.42| 68.3 51.64 | 39.78 | 10.87 | 53.41 - - P H
HE40 Full 15810 50.09 |-23.91 74 50.12 | 42.01 | 12.71 | 54.75 - - P H
CH 54 10540 48.43 |-19.87| 68.3 51.19 | 39.78 | 10.87 | 53.41 - - P \Y
5270MHz 15810 50.06 |-23.94 74 50.09 | 42.01 | 12.71 | 54.75 - - P Y
802.11ax 10620 48.56 |-25.44 74 51.42 | 39.73 | 10.93 | 53.52 - - P H
HE40 Full 15930 49.47 |-24.53 74 49.55 42.13 12.7 | 54.91 - - P H
CH 62 10620 47.93 |-26.07 74 50.79 | 39.73 | 10.93 | 53.52 - - P \Y
5310MHz 15930 48.87 |-25.13 74 48.95 | 4213 | 12.7 | 5491 - - P \Y
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (ShenzZhen) Page Number : C14 of C36
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saronas. FCC RF Test Report

Report No. : FR2D1901B

U-NII-2A 5250~5350MHz
WIFI 802.11ax HES8O Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
5100.2 59.05 |-14.95 74 19.83 | 31.34 | 7.88 0 376 | 298 | P | H
5112.35 50.82 | -3.18 54 11.59 | 31.35 7.88 0 376 | 298 | A | H
* 5290 102.16 - - 62.56 | 31.43 8.17 0 376 | 298 | P | H
* 5290 95 - - 55.4 31.43 8.17 0 376 | 298 | A | H
802.11ax 5365.2 60.91 |-13.09 74 21.06 | 31.47 8.38 0 376 | 298 | P | H
HES80 Full 5350.32 52.9 -11 54 13.06 | 31.46 8.38 0 376 | 298 | A | H
CH 58 5117 59.71 |-14.29 74 20.45 31.35 7.91 0 243 | 184 P \%
5290MHz 5147.7 50.78 | -3.22 54 1151 | 31.36 7.91 0 243 | 184 | A |V
* 5290 104.96 - - 65.36 | 31.43 8.17 0 243 | 184 | P | V
* 5290 97.7 - - 58.1 31.43 8.17 0 243 | 184 | A |V
5355.36 61.2 -12.8 74 21.36 | 31.46 8.38 0 243 | 184 | P | V
5350.8 53.75 | -0.25 54 1391 | 31.46 8.38 0 243 | 184 | A |V
1. No other spurious found.
Remark 2. All results are PASS against Peak and Average limit line.
3. Preamp Factor = 0 means no amplifier
U-NII-2A 5250~5350MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)
WIFI Note | Frequency Level |Margin Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(HIV)
802.11ax 10580 49.74 |-18.56| 68.3 52.56 | 39.75 10.9 | 53.47 - - P | H
HESO Full 15870 50.55 |-23.45 74 50.61 | 42.07 | 12.71 | 54.84 - - P | H
CH 58 10580 48.17 |-20.13| 68.3 50.99 | 39.75 10.9 | 53.47 - - P |V
5290MHz 15870 49.52 |-24.48 74 49.58 | 42.07 | 12.71 | 54.84 - - P |V
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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saranis. FCC RF Test Report

Report No. : FR2D1901B

U-NII-2C - 5470~5725MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) [(dBpV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(HIV)
5448.72 60.49 |-13.51 74 2055 | 3151 8.43 0 104 | 100 | P | H
5467.6 59.35 | -8.95 68.3 19.45 | 31.52 8.38 0 104 | 100 | P | H
5436.56 51.78 | -2.22 54 11.85 315 8.43 0 104 | 100 | A | H
* 5500 105.52 - - 65.6 3154 | 8.38 0 104 | 100 | P | H
S0z 11 * 5500 99.37 - - 59.45 | 3154 | 8.38 0 104 | 100 | A | H
SES:OHO;IO:Z 5377.04 60.55 |-13.45 74 20.7 31.47 8.38 0 296 | 165 | P | V
5463.44 60.52 | -7.78 68.3 20.57 | 31.52 8.43 0 296 | 165 | P | V
5370.48 5149 |-251 54 11.64 | 31.47 8.38 0 296 | 165 A |V
* 5500 108.63 - - 68.71 | 3154 | 8.38 0 296 | 165 | P | V
* 5500 101.09 - - 61.17 | 3154 | 8.38 0 296 | 165 A |V
* 5700 102.89 - - 62.46 | 31.78 8.65 0 246 | 159 | P | H
* 5700 96.9 - - 56.47 | 31.78 8.65 0 246 | 159 | A | H
soz-dia 5757.16 60.7 -7.6 68.3 19.87 | 32.03 8.8 0 246 | 159 | P | H
5::03:2 * 5700 110.38 - - 69.95 | 31.78 8.65 0 273 | 190 | P | V
* 5700 102.9 - - 62.47 | 31.78 8.65 0 273 1 190 | A | V
5725.16 64.62 | -3.68 68.3 24.06 | 3191 8.65 0 273 | 190 | P | V
1. No other spurious found.
Remark 2. All results are PASS against Peak and Average limit line.
3. Preamp Factor = 0 means no amplifier
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saranis. FCC RF Test Report

Report No. : FR2D1901B

U-NII-2C - 5470~5725MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
11000 47.4 -26.6 74 50.7 39.5 11.2 54 - - P H
802.11a
16500 53.04 |-15.26 68.3 51.22 42.5 129 | 53.58 - - P H
CH 100
11000 47.89 |[-26.11 74 51.19 39.5 11.2 54 - - P |V
5500MHz
16500 52.03 |-16.27 68.3 50.21 42.5 129 | 53.58 - - P |V
11160 47.98 |-26.02 74 51.11 39.47 11.3 53.9 - - P H
802.11a
16740 50.84 |-17.46 68.3 48.28 42.45 | 13.02 | 52.91 - - P H
CH 116
11160 48.96 |-25.04 74 52.09 39.47 11.3 53.9 - - P |V
5580MHz
16740 50.89 |-17.41 68.3 48.33 42.45 | 13.02 | 52.91 - - P |V
11400 48.06 |-25.94 74 50.99 39.42 | 11.41 | 53.76 P H
802.11a
17100 52.23 |-16.07 68.3 48.97 42.38 | 13.15 | 52.27 - - H
CH 140
11400 46.97 |-27.03 74 49.9 39.42 | 11.41 | 53.76 - - P |V
5700MHz
17100 51.66 |[-16.64 68.3 48.4 42.38 | 13.15 | 52.27 - - P |V
1. No other spurious found.
Remark _ I
2. All results are PASS against Peak and Average limit line.
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saranis. FCC RF Test Report

Report No. : FR2D1901B

U-NII-2C - 5470~5725MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
5406.32 60.75 |-13.25 74 20.78 | 31.49 8.48 0 246 | 159 | P | H
5469.52 59.71 | -8.59 68.3 19.81 | 31.52 8.38 0 246 | 159 | P | H
5409.52 51.67 | -2.33 54 11.7 31.49 8.48 0 246 | 159 | A | H
802.11ax | * 5500 102.12 - - 62.2 3154 | 8.38 0 246 | 159 | P | H
HE20 Full | * 5500 96.38 - - 56.46 | 3154 | 8.38 0 246 | 159 | A | H
CH 100 5458.8 60.9 -13.1 74 20.96 | 3151 8.43 0 266 | 177 | P |V
5500MHz 5469.2 65.99 | -2.31 68.3 26.09 | 31.52 8.38 0 266 | 177 | P | V
5459.28 52.33 | -1.67 54 12.39 | 3151 8.43 0 266 | 177 | A |V
* 5500 113.61 - - 73.69 | 3154 | 8.38 0 266 | 177 | P | V
* 5500 107.38 - - 67.46 | 3154 | 8.38 0 266 | 177 | A |V
* 5700 105.31 - - 64.88 | 31.78 8.65 0 246 | 159 | P | H
802.11ax * 5700 98.89 - - 58.46 31.78 8.65 0 246 | 159 | A | H
HE20 Full 5725.24 62.7 -5.6 68.3 2214 | 31.91 8.65 0 246 | 159 | P | H
CH 140 * 5700 113.55 - - 73.12 | 31.78 8.65 0 273 1221 | P |V
5700MHz | = 5700 107.89 - - 67.46 | 31.78 8.65 0 273 1 221 | A |V
5726.44 67.61 | -0.69 68.3 27.05 | 3191 8.65 0 273 | 221 | P | V
1. No other spurious found.
Remark 2. All results are PASS against Peak and Average limit line.
3. Preamp Factor = 0 means no amplifier
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saranis. FCC RF Test Report

Report No. : FR2D1901B

U-NII-2C 5470~5725MHz
WIFI 802.11ax HE20 (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)(HV)
802.11ax 11000 48.27 |-25.73 74 51.57 39.5 11.2 54 - - P H
HE20 Full 16500 50.6 -17.7 68.3 48.78 42.5 12.9 | 53.58 - - P | H
CH 100 11000 48.06 |-25.94 74 51.36 39.5 11.2 54 - - P |V
5500MHz 16500 50.99 |-17.31| 68.3 49.17 42.5 12.9 | 53.58 - - P |V
802.11ax 11160 48.35 |-25.65 74 51.48 | 39.47 11.3 53.9 - - P | H
HE20 Full 16740 50.44 |-17.86| 68.3 47.88 | 42.45 | 13.02 | 52.91 - - P | H
CH 116 11160 48.96 |-25.04 74 52.09 | 39.47 11.3 53.9 - - P |V
5580MHz 16740 50.81 |-17.49| 68.3 48.25 | 42.45 | 13.02 | 52.91 - - P |V
802.11ax 11400 48.52 |-25.48 74 51.45 | 39.42 | 11.41 | 53.76 - - P | H
HE20 Full 17100 50.1 -18.2 68.3 46.84 | 4238 | 13.15 | 52.27 - - P | H
CH 140 11400 48.74 |-25.26 74 51.67 39.42 | 11.41 | 53.76 - - P \%
5700MHz 17100 50.05 |-18.25| 68.3 46.79 | 42.38 | 13.15 | 52.27 - - P |V
1. No other spurious found.
Remark _ -
2. All results are PASS against Peak and Average limit line.
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saranis. FCC RF Test Report

Report No. : FR2D1901B

U-NII-2C 5470~5725MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
5448.16 60.37 |-13.63 74 20.43 | 3151 8.43 0 245 | 163 | P | H
5460.64 61.46 | -6.84 68.3 2152 | 3151 8.43 0 245 | 163 | P | H
5373.04 51.71 | -2.29 54 11.86 | 31.47 8.38 0 245 | 163 | A | H
* 5510 103.61 - - 63.75 | 3154 | 8.32 0 245 | 163 | P | H
802.11ax | * 5510 97.02 - - 57.16 | 3154 | 8.32 0 245 | 163 | A | H
HE40 Full 5755.865 60.83 | -7.47 68.3 20 32.03 8.8 0 245 | 163 | P | H
CH 102 5453.92 62.07 |-11.93 74 2213 | 3151 8.43 0 275 | 176 | P | V
5510MHz 5468.08 67.08 | -1.22 68.3 27.18 | 31.52 8.38 0 275 | 176 | P | V
5458.96 53.29 |-0.71 54 13.35 | 3151 8.43 0 275 | 176 | A | V
* 5510 109.08 - - 69.22 | 3154 | 8.32 0 275 | 176 | P | V
* 5510 103.32 - - 63.46 | 31.54 | 8.32 0 275 | 176 | A |V
5729.09 60.72 | -7.58 68.3 20.16 | 3191 8.65 0 275 | 176 | P | V
5451.5 60.07 |-13.93 74 20.13 | 31.51 8.43 0 245 | 163 | P | H
5460.25 59.31 | -8.99 68.3 19.37 | 3151 8.43 0 245 | 163 | P | H
5429.8 51.48 | -2.52 54 11.55 315 8.43 0 245 | 163 | A | H
* 5670 104.5 - - 64.27 | 31.72 8.51 0 245 | 163 | P | H
802.11ax | * 5670 98.7 - - 58.47 | 31.72 8.51 0 245 | 163 | A | H
HE40 Full 5731.4 61.46 | -6.84 68.3 20.9 31.91 8.65 0 245 | 163 | P | H
CH 134 5443.8 60.59 |-13.41 74 20.66 315 8.43 0 288 | 225 | P | V
5670MHz 5465.85 59.51 | -8.79 68.3 19.61 | 31.52 8.38 0 288 | 225 | P | V
5424.55 51.71 | -2.29 54 11.74 | 31.49 8.48 0 288 | 225 | A | V
* 5670 111.28 - - 71.05 | 31.72 8.51 0 288 | 225 | P | V
* 5670 105.44 - - 65.21 | 31.72 8.51 0 288 | 225 | A | V
5727.025 67.78 | -0.52 68.3 2722 | 3191 8.65 0 288 | 225 | P | V
1. No other spurious found.
Remark 2. All results are PASS against Peak and Average limit line.
3. Preamp Factor = 0 means no amplifier
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saranis. FCC RF Test Report

Report No. : FR2D1901B

U-NII-2C 5470~5725MHz
WIFI 802.11ax HE40 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)(HNV)
802.11ax 11020 47.89 |-26.11 74 51.16 39.5 11.22 | 53.99 - - P H
HE40 Full 16530 49.92 |-18.38| 68.3 4799 | 4249 | 1292 | 53.48 - - P | H
CH 102 11020 47.32 |-26.68 74 50.59 39.5 11.22 | 53.99 - - P |V
5510MHz 16530 50.37 |-17.93| 68.3 48.44 | 4249 | 1292 | 53.48 - - P |V
802.11ax 11100 48.65 |-25.35 74 51.85 | 39.48 | 11.26 | 53.94 - - P | H
HEA40 Full 16650 50.56 |[-17.74 68.3 48.27 42.47 | 12.97 | 53.15 - - P H
CH 110 11100 47.47 |-26.53 74 50.67 | 39.48 | 11.26 | 53.94 - - P |V
5550MHz 16650 50.75 |-17.55| 68.3 48.46 | 42.47 | 12.97 | 53.15 - - P |V
802.11ax 11340 48.85 |-25.15 74 51.85 | 39.43 | 11.37 | 53.8 - - P | H
HE40 Full 17010 50.89 |-17.41| 68.3 47.57 42.4 13.13 | 52.21 - - P | H
CH 134 11340 47.82 |-26.18 74 50.82 | 39.43 | 11.37 | 53.8 - - P |V
5670MHz 17010 50.69 |-17.61| 68.3 47.37 42.4 13.13 | 52.21 - - P |V
1. No other spurious found.
Remark _ -
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (ShenzZhen) Page Number . C21 of C36

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595




saranis. FCC RF Test Report

Report No. : FR2D1901B

U-NII-2C 5470~5725MHz
WIFI 802.11ax HES8O Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
5449.6 60.95 |-13.05 74 21.01 | 3151 8.43 0 246 | 156 | P | H
5463.04 60.13 | -8.17 68.3 20.18 | 31.52 8.43 0 246 | 156 | P | H
5443.36 52.16 |-1.84 54 12.23 315 8.43 0 246 | 156 | A | H
* 5530 100.77 - - 60.91 | 3154 | 8.32 0 246 | 156 | P | H
802.11ax | * 5530 94.33 - - 5447 | 3154 | 8.32 0 246 | 156 | A | H
HES80 Full 5733.5 60.55 | -7.75 68.3 19.99 | 31.91 8.65 0 246 | 156 | P | H
CH 106 5455.84 63.14 |-10.86 74 23.2 3151 8.43 0 246 | 176 | P | V
5530MHz 5462.08 62.57 | -5.73 68.3 22.63 | 3151 8.43 0 246 | 176 | P | V
5445.76 53.9 -0.1 54 13.96 | 31.51 8.43 0 246 | 176 | A |V
* 5530 107.46 - - 67.6 3154 | 8.32 0 246 | 176 | P |V
* 5530 101.33 - - 61.47 | 3154 | 8.32 0 246 | 176 | A |V
5732.555 60.74 | -7.56 68.3 20.18 | 3191 8.65 0 246 | 176 | P | V
5451.52 60.65 |-13.35 74 20.71 | 3151 8.43 0 301 | 282 | P | H
5470 62.05 | -6.25 68.3 22.15 | 31.52 8.38 0 301 | 282 | P | H
5455.12 53.21 | -0.79 54 13.27 | 3151 8.43 0 301 | 282 | A | H
* 5610 108.2 - - 68.4 31.58 8.22 0 301 | 282 | P | H
802.11ax | * 5610 100.86 - - 61.06 | 31.58 8.22 0 301 | 282 | A | H
HES80 Full 5725.45 64.35 | -3.95 68.3 23.79 | 3191 8.65 0 301 | 282 | P | H
CH 122 5456.32 61.96 |-12.04 74 22.02 | 3151 8.43 0 264 | 180 | P | V
5610MHz 5461.84 62.45 | -5.85 68.3 2251 | 3151 8.43 0 264 | 180 | P | V
5460 53.45 | -0.55 54 1351 | 3151 8.43 0 264 | 180 A |V
* 5610 110.66 - - 70.86 | 31.58 8.22 0 264 | 180 | P | V
* 5610 103.2 - - 63.4 31.58 8.22 0 264 | 180 | A |V
5729.825 66.51 | -1.79 68.3 2595 | 3191 8.65 0 264 | 180 | P | V
1. No other spurious found.
Remark 2. All results are PASS against Peak and Average limit line.
3. Preamp Factor = 0 means no amplifier
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saronas. FCC RF Test Report

Report No. : FR2D1901B

U-NII-2C 5470~5725MHz
WIFI 802.11ax HE80 Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)(HNV)
802.11ax 11060 48.25 |-25.75 74 51.48 39.49 | 11.24 | 53.96 - - P H
HESO Full 16590 50.63 |-17.67| 68.3 48.54 | 4248 | 12.95 | 53.34 - - P | H
CH 106 11060 48.57 |-25.43 74 51.8 39.49 | 11.24 | 53.96 - - P |V
5530MHz 16590 50.43 |-17.87| 68.3 48.34 | 4248 | 12.95 | 53.34 - - P |V
802.11ax 11220 48.45 |-25.55 74 5154 | 39.46 | 11.32 | 53.87 - - P | H
HE8O0 Full 16830 50.78 |-17.52 68.3 47.97 42.43 | 13.05 | 52.67 - - P H
CH 122 11220 48.35 |-25.65 74 51.44 | 39.46 | 11.32 | 53.87 - - P |V
5610MHz 16830 50.42 |-17.88| 68.3 47.61 | 42.43 | 13.05 | 52.67 - - P |V
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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saronas. FCC RF Test Report

Report No. : FR2D1901B

U-NII-2C 5570MHz
WIFI 802.11ax HE160 Full(Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
5456.8 62.06 |-11.94 74 2212 | 3151 8.43 0 304 | 280 | P | H
5461.36 60.91 | -7.39 68.3 20.97 | 3151 8.43 0 304 | 280 | P
A | H
5416 52.9 -1.1 54 1293 | 31.49 8.48 0 304 | 280
* 5570 100.47 - - 60.63 | 31.57 8.27 0 304 | 280 | P | H
802.11ax | * 5570 93.3 - - 53.46 | 31.57 8.27 0 304 | 280 | A | H
HE160 Full 5750.825 60.81 | -7.49 68.3 20.04 | 31.97 8.8 0 304 | 280 | P | H
CH 114 5423.68 62.38 |-11.62 74 22.41 | 31.49 8.48 0 252 | 181 | P | V
5570MHz 5461.84 60.6 -1.7 68.3 20.66 | 3151 8.43 0 252 | 181 | P | V
5457.28 53.79 | -0.21 54 13.85 | 3151 8.43 0 252 | 181 ALY
* 5570 103.09 - - 63.25 | 31.57 8.27 0 252 | 181 | P | V
* 5570 95.73 - - 55.89 | 31.57 8.27 0 252 | 181 | A | V
5728.145 63.38 | -4.92 68.3 2282 | 3191 8.65 0 252 | 181 | P | V
1. No other spurious found.
Remark 2. All results are PASS against Peak and Average limit line.
3. Preamp Factor = 0 means no amplifier
U-NII-2C 5570MHz
WIFI 802.11ax HE160 Full (Harmonic @ 3m)
WIFI Note | Frequency Level |Margin Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)(HN)
802.11ax 11140 47.32 |-26.68 74 50.49 | 39.47 | 11.28 | 53.92 - - P | H
HE160 Full 16710 50.75 |-17.55| 68.3 48.3 42.46 13 53.01 - - P | H
CH 114 11140 48.44 |-25.56 74 51.61 39.47 | 11.28 | 53.92 - - P \%
5570MHz 16710 50.94 |-17.36| 68.3 48.49 | 42.46 13 53.01 - - P |V
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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saranis. FCC RF Test Report

Report No. : FR2D1901B

WIFI 802.11ax HE80 Full (LF @ 3m)

Emission below 1GHz

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(HIV)
30 30.56 -9.44 40 46.49 17.56 1.21 34.7 - - P H
172.59 28.96 |-14.54| 435 43.58 17.63 2.45 34.7 - - P H
224 34.46 |-11.54 46 49.53 16.75 2.88 34.7 - - P H
258.92 38.3 -7.7 46 52.09 17.84 3.05 | 34.68 - - P H
321.97 40.84 -5.16 46 52.52 19.61 3.31 34.6 - - P H
802.11ax
409.27 29.37 |-16.63 46 38.86 21.67 3.34 34.5 - - P H
HES8O Full
L 30 27.89 |[-12.11 40 43.82 17.56 1.21 34.7 - - P |V
64.92 26.38 |[-13.62 40 41.47 17.95 1.81 | 34.85 - - P |V
172.59 30.94 |-12.56 435 45.56 17.63 2.45 34.7 - - P |V
256.01 33.41 |-12.59 46 47.32 17.75 3.03 | 34.69 - - P |V
326.82 31.29 |[-14.71 46 42.85 19.71 3.33 34.6 - - P |V
442.25 33.25 [-12.75 46 41.76 22.54 3.45 345 - - P |V
1. No other spurious found.
Remark o
2. All results are PASS against limit line.
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saranis. FCC RF Test Report

Report No. : FR2D1901B

U-NII-3 - 5725~5850MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
CDD 1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(HN)
5643.8 62.97 | -5.33 68.3 20.73 32.4 9.84 0 100 | 133 | P | H
5699.4 69.57 |-35.19| 104.76 | 27.17 | 32.48 9.92 0 100 | 133 | P | H
5707 7148 |-35.68| 107.16 | 28.98 | 32.49 | 10.01 0 100 | 133 | P | H
5724.2 88.97 |-31.41| 120.38 | 46.45 | 3251 | 10.01 0 100 | 133 | P | H
* 5745 111.9 - - 69.27 | 32.54 | 10.09 0 100 | 133 | P | H
S0z 11 * 5745 105.78 - - 63.15 | 32.54 | 10.09 0 100 | 133 | A | H
5::5;1:2 5643.4 65.22 | -3.08 68.3 22.98 324 9.84 0 263 | 189 | P | V
5697.4 72.49 |-30.8| 103.29 | 30.09 | 32.48 9.92 0 263 | 189 | P | V
5719.2 85.94 |-24.64| 11058 | 4342 | 3251 | 10.01 0 263 | 189 | P | V
5724.2 9455 |-25.83| 120.38 | 52.03 | 32.51 | 10.01 0 263 | 189 | P | V
* 5745 119.28 - - 76.65 | 32.54 | 10.09 0 263 | 189 P | V
* 5745 113.18 - - 70.55 | 32.54 | 10.09 0 263 | 189 | A | V
* 5825 112.11 - - 69.2 32.66 | 10.25 0 100 | 126 | P | H
* 5825 106.02 - - 63.11 | 32.66 | 10.25 0 100 | 126 | A | H
5850 77.15 |-45.05| 1222 34.21 | 32.69 | 10.25 0 100 | 126 | P | H
5856.8 80.24 |-30.06| 110.3 37.21 32.7 10.33 0 100 | 126 | P | H
5877 67.3 |-36.42| 103.72 | 2424 | 32.73 | 10.33 0 100 | 126 | P | H
S0z 11 5932 63.09 |-5.21 68.3 19.87 32.8 10.42 0 100 | 126 | P | H
5225;6:2 * 5825 117.8 - - 74.89 | 32.66 | 10.25 0 231 | 227 | P |V
* 5825 111.56 - - 68.65 | 32.66 | 10.25 0 231 | 227 | A |V
5851.2 84.85 |-34.61| 119.46 | 4191 | 32.69 | 10.25 0 231 | 227 | P |V
5856.6 82.43 |-27.92| 110.35 394 32.7 10.33 0 231 | 227 | P | V
5882.8 70.94 |-28.48| 99.42 27.87 | 32.74 | 10.33 0 231 | 227 | P |V
5941.2 64.37 | -3.93 68.3 21.05 | 32.82 10.5 0 231 | 227 | P |V
1. No other spurious found.
Remark 2. All results are PASS against Peak and Average limit line.
3. Preamp Factor = 0 means no amplifier
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saranis. FCC RF Test Report

Report No. : FR2D1901B

U-NII-3 5725~5850MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
CDD 1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) | (P/A)|(H/V)
11490 53.62 |[-20.38 74 50.18 | 39.46 | 1288 | 489 | 100 | 176 | P H
11490 50.56 -3.44 54 47.12 | 39.46 | 1288 | 489 | 100 | 176 | A | H
802.11a
17235 50.36 |-17.94 68.3 43.67 | 42.47 | 15.71 | 51.49 - - P H
CH 149
11490 59.68 |[-14.32 74 56.24 | 39.46 | 12.88 | 48.9 | 100 59 P |V
5745MHz
11490 53.85 -0.15 54 50.41 | 39.46 | 12.88 | 48.9 | 100 59 Al YV
17235 64.99 -3.31 68.3 58.3 4247 | 15.71 | 51.49 - - P |V
11570 5246 |-21.54 74 49 39.39 | 1293 | 48.86 | 100 | 230 | P H
11570 45.87 -8.13 54 4241 | 39.39 | 1293 | 48.86 | 100 | 230 | A | H
802.11a
17355 59.67 -8.63 68.3 52.29 | 43.12 15.8 | 51.54 - - P H
CH 157
11570 59.76 |-14.24 74 56.3 39.39 | 12.93 | 48.86 | 100 58 P |V
5785MHz
11570 52.16 -1.84 54 48.7 39.39 | 12.93 | 48.86 | 100 58 Al YV
17355 65.38 -2.92 68.3 58 43.12 15.8 | 51.54 - - P |V
11650 52.71 |-21.29 74 4921 | 39.32 | 1299 | 48.81 | 100 | 230 | P H
11650 48.19 -5.81 54 4469 | 39.32 | 1299 | 4881 | 100 | 230 | A | H
802.11a
17475 63.56 -4.74 68.3 55.5 43.76 | 15.89 | 51.59 - - P H
CH 165
11650 53.68 |[-20.32 74 50.18 | 39.32 | 12.99 | 48.81 | 100 58 P |V
5825MHz
11650 51.49 -2.51 54 47.99 | 39.32 | 12.99 | 48.81 | 100 58 Al YV
17475 67.96 -0.34 68.3 59.9 43.76 | 15.89 | 51.59 - - P |V
1. No other spurious found.
Remark _ I
2. All results are PASS against Peak and Average limit line.
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saranis. FCC RF Test Report

Report No. : FR2D1901B

U-NII-3 5725~5850MHz
WIFI 802.11ax HE20_Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
CDD 1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
5639.2 63.21 | -5.09 68.3 20.98 | 32.39 9.84 0 100 | 129 | P | H
5698.8 69.77 |-34.55| 104.32 | 27.37 | 32.48 9.92 0 100 | 129 | P | H
5718.6 80.4 |-30.01| 11041 | 37.88 | 32.51 | 10.01 0 100 | 129 | P | H
5724.2 93.18 |-27.2 | 120.38 | 50.66 | 32.51 | 10.01 0 100 | 129 | P | H
802.11ax | * 5745 113.55 - - 70.92 | 3254 | 10.09 0 100 | 129 | P | H
HE20 Full | * 5745 107.44 - - 64.81 | 32.54 | 10.09 0 100 | 129 | A | H
CH 149 5643.2 64.28 | -4.02 68.3 22.04 324 9.84 0 306 | 227 | P | V
5745MHz 5698.6 7456 |-29.61| 104.17 | 32.16 | 32.48 9.92 0 306 | 227 | P |V
5718.4 86.43 |-23.92| 110.35 | 43.91 | 3251 | 10.01 0 306 | 227 | P |V
5723.2 99.52 |-18.58| 118.1 57 3251 | 10.01 0 306 | 227 | P | V
* 5745 120.16 - - 7753 | 32.54 | 10.09 0 306 | 227 | P |V
* 5745 114.07 - - 71.44 | 3254 | 10.09 0 306 | 227 | A | V
* 5825 112.27 - - 69.36 | 32.66 | 10.25 0 100 | 125 | P | H
* 5825 106.35 - - 63.44 | 32.66 | 10.25 0 100 | 125 | P | H
5851.6 81.09 |-37.46| 118,55 | 38.15 | 32.69 | 10.25 0 100 | 125 | P | H
5856.8 77.67 |-32.63| 110.3 34.64 32.7 10.33 0 100 | 125 | P | H
802.11ax 5876.6 67.48 |-36.53| 104.01 | 2442 | 32.73 | 10.33 0 100 | 125 | P | H
HE20 Full 5940.2 63.34 | -4.96 68.3 20.02 | 32.82 10.5 0 100 | 125 | A | H
CH 165 * 5825 119.03 - - 76.12 | 32.66 | 10.25 0 199 | 227 | P | V
5825MHz | = 5825 113.14 - - 70.23 | 32.66 | 10.25 0 199 | 227 | P | V
5850.6 86.72 |-34.11| 120.83 | 43.78 | 32.69 | 10.25 0 199 | 227 | P | V
5858.6 829 |-26.89| 109.79 | 39.87 32.7 10.33 0 199 | 227 | P | V
5876.6 74.41 | -29.6 | 104.01 | 31.35 | 32.73 | 10.33 0 199 | 227 | P | V
5928.4 64.26 | -4.04 68.3 21.04 32.8 10.42 0 199 | 227 | A | V
1. No other spurious found.
Remark 2. All results are PASS against Peak and Average limit line.
3. Preamp Factor = 0 means no amplifier
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saranis. FCC RF Test Report

Report No. : FR2D1901B

U-NII-3 5725~5850MHz
WIFI 802.11ax HE20_Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
CDD 1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)(HNV)
11490 53.64 |-20.36 74 50.2 3946 | 1288 | 489 | 100 319 | P | H
802.11ax 11490 44.42 | -9.58 54 40.98 | 39.46 | 12.88 | 489 | 100 | 319 | A | H
HE20 Full 17235 63.89 | -441 68.3 57.2 42.47 | 15.71 | 51.49 - - P | H
CH 149 11490 60.32 |-13.68 74 56.88 | 39.46 | 12.88 | 48.9 | 100 | 59 P |V
5745MHz 11490 52.26 |-1.74 54 48.82 | 39.46 | 12.88 | 489 | 100 | 59 AV
17235 66.07 | -2.23 68.3 59.38 | 42.47 | 15.71 | 51.49 - - P |V
11570 57.46 |-16.54 74 54 39.39 | 1293 | 4886 | 100 | 174 | P | H
802.11ax 11570 48.08 | -5.92 54 4462 | 39.39 | 1293 | 4886 | 100 | 174 | A | H
HE20 Full 17355 62.47 | -5.83 68.3 55.09 | 43.12 158 | 51.54 - - P | H
CH 157 11570 59.46 |-14.54 74 56 39.39 | 12.93 | 48.86 | 100 | 59 P |V
5785MHz 11570 51.76 | -2.24 54 48.3 39.39 | 12.93 | 48.86 | 100 | 59 AV
17355 66.78 | -1.52 68.3 59.4 43.12 15.8 | 51.54 - - P |V
11650 55.29 |-18.71 74 51.79 39.32 | 12.99 | 48.81 | 100 | 178 P H
802.11ax 11650 48.49 | -551 54 4499 | 39.32 | 1299 H 4881 | 100 | 178 | A | H
HE20 Full 17475 63.26 | -5.04 68.3 55.2 43.76 | 15.89 | 51.59 - - P | H
CH 165 11650 59.79 |-14.21 74 56.29 | 39.32 | 12.99 | 48.81 | 100 | 59 P |V
5825MHz 11650 5149 |-251 54 47.99 | 39.32 | 12.99 | 48.81 | 100 | 59 AV
17475 67.84 | -0.46 68.3 59.78 | 43.76 | 15.89 | 51.59 - - P |V
1. No other spurious found.
Remark _ I
2. All results are PASS against Peak and Average limit line.
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saranis. FCC RF Test Report

Report No. : FR2D1901B

U-NII-3 5725~5850MHz
WIFI 802.11ax HE40_Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
CDD 1+2 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
5630.2 62.95 | -5.35 68.3 20.73 | 32.38 9.84 0 100 | 126 | P | H
5697.4 72.21 |-31.08| 103.29 | 29.81 | 32.48 9.92 0 100 | 126 | P | H
5717.8 87.62 |-22.56| 110.18 | 45.11 325 10.01 0 100 | 126 | P | H
5723.4 87.53 |-31.02| 11855 | 45.01 | 3251 | 10.01 0 100 | 126 | P | H
* 5755 109.76 - - 67.11 | 32.56 | 10.09 0 100 | 126 | P | H
* 5755 103.97 - - 61.32 | 32.56 | 10.09 0 100 | 126 | A | H
5851.8 67.6 -50.5| 118.1 24.66 | 32.69 | 10.25 0 100 | 126 | P | H
5856.4 65.64 |-44.77| 110.41 | 22.61 32.7 10.33 0 100 | 126 | P | H
802.11ax 5908.6 63.48 |-16.89| 80.37 20.29 | 32.77 | 10.42 0 100 | 126 | P | H
HE40 Full 5945.6 63.33 | -4.97 68.3 20.01 | 32.82 10.5 0 100 | 126 | P | H
CH 151 5634.6 66.32 | -1.98 68.3 24.09 | 32.39 9.84 0 292 | 187 | P | V
5755MHz 5651.8 69.5 -0.13 | 69.63 27.25 | 3241 9.84 0 292 | 187 | P | V
5717.8 94.6 |-15.58| 110.18 | 52.09 32,5 10.01 0 292 | 187 | P | V
5723.2 94.64 |-23.46| 118.1 52.12 | 3251 | 10.01 0 292 | 187 | P | V
* 5755 116.5 - - 73.85 | 32.56 | 10.09 0 292 | 187 | P | V
* 5755 110.64 - - 67.99 | 32.56 | 10.09 0 292 | 187 | A | V
5852 73.01 |-44.63| 117.64 | 30.07 | 32.69 | 10.25 0 292 | 187 | P | V
5856.6 70.83 |-39.52| 110.35 27.8 32.7 10.33 0 292 | 187 | P | V
5882 68.45 |-31.57| 100.02 | 25.39 | 32.73 | 10.33 0 292 | 187 | P | V
5943 63.6 -4.7 68.3 20.28 | 32.82 10.5 0 292 | 187 | P | V
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saronas. FCC RF Test Report

Report No. : FR2D1901B

WIFI Note | Frequency Level Margin Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
CDD 1+2 (MHz) |(dBuV/im)| (dB) |(dBuV/im)| (dBuV) (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HIV)
5608.6 62.64 | -5.66 68.3 20.53 | 32.35 9.76 0 100 | 135 | P | H
5698.2 66.21 |-37.67| 103.88 | 23.81 | 32.48 9.92 0 100 | 135 | P | H
5718.8 7121 |-39.25| 110.46 | 28.69 | 32.51 | 10.01 0 100 | 135 | P | H
5723.8 72.19 |-47.27| 119.46 | 29.67 | 32.51 | 10.01 0 100 | 135 | P | H
* 5795 112.98 - - 70.2 32.61 | 10.17 0 100 | 135 | P | H
* 5795 105.88 - - 63.1 32.61 | 10.17 0 100 | 135 | A | H
5852 76.8 |-40.84| 117.64 | 33.86 | 32.69 | 10.25 0 100 | 135 | P | H
5855.2 76.06 |-34.68| 110.74 | 33.11 32.7 10.25 0 100 | 135 | P | H
802.11ax 5882.2 70.04 |-29.83| 99.87 26.97 | 32.74 | 10.33 0 100 | 135 | P | H
HE40 Full 5933.8 64.27 | -4.03 68.3 20.96 | 3281 10.5 0 100 | 135 | P | H
CH 159 5649 65.24 | -3.06 68.3 2299 | 3241 9.84 0 289 | 224 | P |V
5795MHz 5696.6 72.85 |-29.85| 102.7 30.45 | 32.48 9.92 0 280 | 224 | P | V
5719.4 784 |-32.23| 110.63 | 35.88 | 32.51 | 10.01 0 289 | 224 | P |V
5723.6 80.65 |-38.36| 119.01 | 38.13 | 32.51 | 10.01 0 289 | 224 | P |V
* 5795 117.5 - - 74.72 | 32.61 | 10.17 0 289 | 224 | P | V
* 5795 110.47 - - 67.69 | 32.61 | 10.17 0 289 | 224 | A |V
5853.6 84.4 |-29.59| 113.99 | 41.45 32.7 10.25 0 2890 | 224 | P | V
5855.6 82.52 |-28.11| 110.63 | 39.49 32.7 10.33 0 289 | 224 | P |V
5876.4 75.88 |-28.28| 104.16 | 32.82 | 32.73 | 10.33 0 280 | 224 | P | V
5933.8 68.14 | -0.16 68.3 2483 | 3281 10.5 0 289 | 224 | P | V
1. No other spurious found.
Remark 2. All results are PASS against Peak and Average limit line.
3. Preamp Factor = 0 means no amplifier
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saranis. FCC RF Test Report

Report No. : FR2D1901B

U-NII-3 5725~5850MHz
WIFI 802.11ax HE40_Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
CDD 1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)(HNV)
11510 53.42 |-20.58 74 49.99 | 39.44 | 12.88 | 48.89 | 100 | 46 P | H
802.11ax 11510 4542 | -8.58 54 4199 | 39.44 | 12.88 | 48.89 | 100 | 46 A | H
HE40 Full 17265 58.87 | -9.43 68.3 52.01 | 42.63 | 15.74 | 51.51 - - P | H
CH 151 11510 57.42 |-16.58 74 53.99 | 39.44 | 12.88 | 48.89 | 100 | 59 P |V
5755MHz 11510 49.96 | -4.04 54 46.53 | 39.44 | 12.88 | 48.89 | 100 | 59 AV
17265 61.87 -6.43 68.3 55.01 42.63 | 15.74 | 51.51 - - P \%
11590 53.68 |-20.32 74 50.2 39.37 | 1296 | 4885 | 100 A 318 | P | H
802.11ax 11590 4794 | -6.06 54 4446 | 39.37 | 1296 H 4885 | 100 | 194 | A | H
HE40 Full 17385 61.55 | -6.75 68.3 53.99 | 43.28 | 15.83 | 51.55 - - P | H
CH 159 11590 57.08 |-16.92 74 53.6 39.37 | 12.96 | 48.85 | 100 | 38 P |V
5795MHz 11590 51.29 |-2.71 54 47.81 | 39.37 | 12.96 | 48.85 | 100 | 38 AV
17385 64.49 | -3.81 68.3 56.93 | 43.28 | 15.83 | 51.55 - - P |V
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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Report No. : FR2D1901B

U-NII-3 5725~5850MHz
WIFI 802.11ax HE80_Full (Band Edge @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos | Pos |Avg.
CDD 1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
5646 64.07 | -4.23 68.3 21.83 32.4 9.84 0 147 | 135 | P | H
5698.6 72.04 |-32.13| 104.17 | 29.64 | 32.48 9.92 0 147 | 135 | P | H
5716.6 74.93 |-34.92| 109.85 | 32.42 325 10.01 0 147 | 135 | P | H
5723.6 74.66 |-44.35| 119.01 | 32.14 | 3251 | 10.01 0 147 | 135 | P | H
* 5775 105.67 - - 62.99 | 32.59 | 10.09 0 147 | 135 | P | H
* 5775 98.8 - - 56.12 | 32.59 | 10.09 0 147 | 135 | A | H
5851.6 70.71 |-47.84| 11855 | 27.77 | 32.69 | 10.25 0 147 | 135 | P | H
5858.6 69.12 |-40.67| 109.79 | 26.09 32.7 10.33 0 147 | 135 | P | H
802.11ax 5879.2 65.66 |-36.43| 102.09 22.6 32.73 | 10.33 0 147 | 135 | P | H
HES80 Full 5941.4 63.42 | -4.88 68.3 20.1 32.82 10.5 0 147 | 135 | P | H
CH 155 5648 67.75 | -0.55 68.3 255 3241 9.84 0 301 | 226 | P | V
5775MHz 5693 77.82 |-22.23| 100.05 | 3543 | 32.47 9.92 0 301 | 226 | P | V
5718.2 81.66 |-28.64| 110.3 39.14 | 3251 | 10.01 0 301 | 226 | P | V
5721 82.4 |-30.68| 113.08 | 39.88 | 32.51 | 10.01 0 301 | 226 | P | V
* 5775 113.21 - - 70.53 | 32.59 | 10.09 0 301 | 226 | P | V
* 5775 105.79 - - 63.11 | 32.59 | 10.09 0 301 | 226 | A |V
5851.6 76.43 |-42.12| 11855 | 33.49 | 32.69 | 10.25 0 301 | 226 | P | V
5857.8 76.1 |-33.91| 110.01 | 33.07 32.7 10.33 0 301 | 226 | P |V
5876.4 73.02 |-31.14| 104.16 | 29.96 | 32.73 | 10.33 0 301 | 226 | P | V
5932.8 67.2 -11 68.3 23.97 | 32.81 | 10.42 0 301 | 226 | P |V
1. No other spurious found.
Remark 2. All results are PASS against Peak and Average limit line.
3. Preamp Factor = 0 means no amplifier
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Report No. : FR2D1901B

U-NII-3 5725~5850MHz
WIFI 802.11ax HE80_Full (Harmonic @ 3m)

WIFI Note | Frequency Level |Margin| Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
CDD 1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) | (P/A)|(H/V)
802.11ax 11550 50.47 |-23.53 74 47.01 394 12.93 | 48.87 - - P H
HES8O Full 17325 50.8 -17.5 68.3 43.57 | 42.96 15.8 | 51.53 - - P H
CH 155 11550 50.03 |-23.97 74 46.57 39.4 12.93 | 48.87 - - P |V
5775MHz 17325 49.17 |-19.13 68.3 41.94 | 42.96 15.8 | 51.53 - - P |V
1. No other spurious found.
Remark . N
2. All results are PASS against Peak and Average limit line.
Emission below 1GHz
WIFI 802.11ax HE20 Full (LF @ 3m)
WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp | Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
CDD 1+2 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) | (P/A)|(H/V)
30 31.93 -8.07 40 47.86 17.56 1.21 34.7 - - P H
172.59 30.64 |[-12.86 43.5 45.26 17.63 2.45 34.7 - - P H
265.71 38.52 -7.48 46 52.06 18.06 3.07 | 34.67 - - P H
323.91 42.55 -3.45 46 54.18 19.65 3.32 34.6 - - P H
403.45 29.93 |[-16.07 46 39.6 21.51 3.32 345 - - P H
802.11ax
599.39 27.32 |-18.68 46 32.28 26.05 3.59 34.6 - - P H
HE20 Full
L 63.95 26.92 |[-13.08 40 41.85 18.13 1.8 34.86 - - P |V
172.59 31.23 |-12.27 43.5 45.85 17.63 2.45 34.7 - - P |V
230.79 32.26 |[-13.74 46 47.09 16.96 291 34.7 - - P |V
256.98 3359 [-1241 46 47.46 17.78 3.04 | 34.69 - - P |V
321 32.28 |-13.72 46 43.98 19.59 3.31 34.6 - - P |V
443.22 31.82 |[-14.18 46 40.3 22.57 3.45 345 - - P |V
1. No other spurious found.
Remark o
2. All results are PASS against limit line.
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is Margin line.

P/A | Peak or Average

H/V | Horizontal or Vertical
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Report No. : FR2D1901B

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level |Margin Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) (P/A)(HIV)
802.11b 2390 55.45 | -18.55| 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

= 55.45 (dBuV/m)
2. Margin (dB)

= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
=-18.55(dB)

For Average Limit @ 2390MHz:
1. Level(dBpV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBpV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Margin (dB) = Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBpV/m)
=-10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.
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Appendix D. Radiated Spurious Emission

Note symbol
-L | Low channel location
-R | High channel location
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SPORTON LAB.

FCC RF Test Report

Report No.

: FR2D1901B

U-NII-1 - 5150~5250MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI
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Left blank
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WIFI U-NII-1 5150~5250MHz Band Edge @ 3m
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U-NII-1 5150~5250MHz
WIFI 802.11ax HE20 Full (Band Edge @ 3m)
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U-NII-1 5150~5250MHz Band Edge @ 3m
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WIFI U-NII-1 5150~5250MHz Band Edge @ 3m
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U-NII-1 5150~5250MHz
WIFI 802.11ax HE40 Full (Band Edge @ 3m)
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WIFI U-NII-1 5150~5250MHz Band Edge @ 3m
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WIFI 802.11a (Harmonic @ 3m)
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U-NII-2A 5250~5350MHz
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U-NII-2A - 5250~5350MHz
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U-NII-2C 5470~5725MHz
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RBW:1000.000KHz VBW/:3000.000KHz

Mode 25
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Peak

Y vith Accessor
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WIFI U-NII-2C 5470~5725MHz Band Edge @ 3m
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RBW:1000.000KHz VBW/:3000.000KHz

Mode 25
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U-NII-2C - 5470~5725MHz

WIFI 802.11ax HE40 Full (Band Edge @ 3m)

WIFI

U-NII-2C 5470~5725MHz Band Edge @ 3m

ANT
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03CH03-5Z
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Wode 26
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MCSO Powersetting 73
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WIFI U-NII-2C 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CH102 5510MHz - R
1+2 Horizontal Fundamental
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Peak = “ x Left blank
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Puject 201001 Projct 20101
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WIFI U-NII-2C 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CH102 5510MHz - R
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MCSO Powersetting 62

WIFI U-NII-2C 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CH134 5670MHz - R
1+2 Horizontal Fundamental
R
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WIFI U-NII-2C 5470~5725MHz Band Edge @ 3m

ANT 802.11ax HE40 Full CH134 5670MHz - L

1+2 Vertical Fundamental
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RBIV-1000.000KHz VBW.3000.000Kz RBIV:1000.000KHz VBW.3000.000K3tz
Puject 201001 Projct 20101
Wods ode 28 Mode Moce 28
Peak Sample # Sample #
Plane Y vith Accessory Plane Y with Accessory
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WIFI U-NII-2C 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HE40 Full CH134 5670MHz - R
1+2 Vertical Fundamental
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U-NII-2C 5470~5725MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI U-NII-2C 5470~5725MHz Band Edge @ 3m

ANT 802.11ax HE8O Full CH106 5530MHz - L

1+2 Horizontal Fundamental
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WIFI U-NII-2C 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HE80 Full CH106 5530MHz - R
1+2 Horizontal Fundamental
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WIFI U-NII-2C 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HE80 Full CH106 5530MHz - R
1+2 Vertical Fundamental
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ey Wb
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WIFI U-NII-2C 5470~5725MHz Band Edge @ 3m

ANT 802.11ax HE8O Full CH122 5610MHz - L

1+2 Horizontal Fundamental

Datz13 oata: 15
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RBIV-1000.000KHz VBW.3000.000Kz RBIV:1000.000KHz VBW.3000.000KsHz
Puject 201001 Projct 20101
Wods ode 30 Mode Moce 30
Peak Sample # Sample ”
Plane Y vith Accessory Plane Y with Accessory
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MCSO Powersetting 88
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WIFI U-NII-2C 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HE80 Full CH122 5610MHz - R
1+2 Horizontal Fundamental
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WIFI

U-NII-2C 5470~5725MHz Band Edge @ 3m

ANT

802.11ax HE8O Full CH122 5610MHz - L

1+2
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WIFI U-NII-2C 5470~5725MHz Band Edge @ 3m
ANT 802.11ax HE80 Full CH122 5610MHz - R
1+2 Vertical Fundamental
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U-NII-2C 5570MHz

WIFI 802.11ax HE160 Full (Band Edge @ 3m)

WIFI

U-NII-2C 5570MHz Band Edge @ 3m

ANT

802.11ax HE160 Full CH114 5570MHz - L

1+2
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Peak
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RBW:1000.000KHz VBW. 10.000KHz

201901

Mode 31

Y with Accessory
MCSO Powersetting 68
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MCSO Powersetting 68

WIFI U-NII-2C 5570MHz Band Edge @ 3m
ANT 802.11ax HE160 Full CH114 5570MHz - R
1+2 Horizontal Fundamental
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WIFI U-NII-2C 5570MHz Band Edge @ 3m

ANT 802.11ax HE160 Full CH114 5570MHz - L

1+2 Vertical Fundamental
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RBIV-1000.000KHz VBW.3000.000Kz RBIV:1000.000KHz VBW.3000.000K3tz
Puject 201001 Projct 20101
Wods ode 31 Mode Mode 31
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Plane Y vith Accessory Plane Y with Accesso
MOS0 Powerseting 68 MCSD Poverseting 63
Data 18
) o) Dater 20230115
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MCSO Powersetting 68
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WIFI U-NII-2C 5570MHz Band Edge @ 3m
ANT 802.11ax HE160 Full CH114 5570MHz - R
1+2 Vertical Fundamental
/mewmwmwww\
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U-NII-2C - 5470~5725MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI U-NII-2C 5470~5725MHz Harmonic @ 3m

ANT 802.11a CH100 5500MHz

1+2 Horizontal Vertical
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6 Powersetting 72 6M Powersetting 72

Avg.

Sporton International Inc. (ShenzZhen) Page Number : D81 of D117
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595



SPORTON LAB.

FCC RF Test Report

Report No. : FR2D1901B
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U-NII-2C 5470~5725MHz
WIFI 802.11ax HE20 Full (Harmonic @ 3m)
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U-NII-3 5725~5850MHz
WIFI 802.11ax HESO Full (Band Edge @ 3m)

WIFI U-NII-3 5725~5850MHz Band Edge @ 3m

ANT 802.11ax HE8O Full CH155 5775MHz
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